
 
 

 Page 1 
 

 

 LH CO2MENT COLORADO PROJECT 

FINAL REPORT 

Version 2 

January 31, 2023 

 

SUBMITTED BY 

Electricore, Inc. 

27943 Smyth Drive, STE 108 

Valencia, CA 91355 

 

In Collaboration with Team Members: 

HOLCIM, Oxy Low Carbon Ventures, TotalEnergies, Svante, Inc., and Kiewit Corporation 

 

PRINCIPAL INVESTIGATOR 

Ms. Deborah Jelen 

661-607-0260 

jelen@electricore.org 

 

SUBMITTED TO 

U.S. Department of Energy 

National Energy Technology Laboratory 

  

mailto:jelen@electricore.org


 
 

 Page 2 
 

Acknowledgment: 
This material is based upon work supported by the Department of Energy under Award Number DE-
FE0031942. 

Disclaimer: 
This report was prepared as an account of work sponsored by an agency of the United States Government. 
[...]
The renewable project would qualify for net metering if two (2) criteria are met. First, the generating 
facility must be sized to supply no more than 120 percent of the customer’s average annual electricity 
consumption at the site. Second, the rated capacity of the generating facility cannot exceed the 
customer’s “service entrance capacity,” which is defined as “the capacity of the utility’s electric service 
conductors that are physically connected to the customer’s electric service entrance conductors.” Further 
evaluation will be conducted in the FEED phase to determine if the generating facility is sized appropriately 
to qualify for net metering program in Colorado.  

Site Area 

The solar and battery storage system may be located in close proximity to the carbon capture plant and 
within the same property ownership area as the HOLCIM cement plant.  The system is expected to be 
located entirely in Pueblo County near the Fremont County boarder in Colorado. The site location benefits 
from a viable global horizontal irradiance (GHI) of 1,873.1 kWh/m². The system is expected to occupy 
approximately 950 acres of surface area, which may include the entire fenced in area of the Solar PV 
system.  

The Solar PV system will be integrated with battery energy storage as a complete system with a single 
behind the meter point of interconnection to the carbon capture plant. Figure 7 illustrates the conceptual 
design. 



 
 

 Page 26 
 

 

Figure 7 - Preliminary PV & Energy Storage System Location 

The battery energy storage system will charge from solar production and discharge daily to manage 
demand charges. This battery operational algorithm will apply machine learning logic to adapt to 
historical, current and expected solar production and changes in facility load to effectively manage 
demand charges during the 1pm-7pm peak period. Due to the daily intermittency and seasonal variations 



 
 

 Page 27 
 

in solar production and the expected steady demand levels of the carbon capture project being 
approximately 76 MW AC, there will still be some material demand charges during the peak demand 
period from 1 PM to 7 PM, Monday through Friday. The proposed solar and storage systems are estimated 
to reduce 90% of demand charges at the site on an annual basis. During the FEED stage, if a solar power 
system is selected, a revision of capacity will be evaluated.  

Water Treatment & Recycling 

Carbon Capture Plant Water Balance 

Make up water was identified as a critical resource for the carbon capture facility at this geographical 
location. 

The major uses of water at the HOLCIM carbon capture plant will be for cooling tower makeup, 
demineralized water treatment, boiler blowdown, quench water, miscellaneous station uses such as 
pump seals and area washdowns, and for potable and sanitary water as shown in Appendix J-3. 

FEL-2 evaluated several strategies to reduce the net water usage of the carbon capture plant. The selected 
strategy assumed that a water trade philosophy between the carbon capture plant and the cement plant 
can be established. This “trade” sends carbon capture plant clear-well tank effluent to the cement plant 
back-end processes. In return, the cement plant provides raw water from the existing intake to the carbon 
capture plant.  

Prior to the plan for a water trade between the facilities, the FEL-2 team thoroughly examined various ZLD 
and wastewater volume reduction treatment plans. After establishing the high costs associated with these 
options, it was clear that the appropriate path forward to pursue during the FEED stage would be the 
symbiotic water trade approach. Details regarding cement plant demand, quality requirements, and 
available water for the carbon capture plant will continue to be validated in the FEED stage to ensure this 
trade approach is the best path forward. Should the HOLCIM cement plant not be able to accept all of the 
water produced at the carbon capture plant, additional equipment may be required to treat the 
remainder of the water so that excess can be discharged for other uses or to a water catch basin. 

In the absence of comprehensive water quality information from both the river water source and the 
HOLCIM cement plant, FEL-2 has assumed that the cooling tower will operate at cycles of concentration 
(COC) of 3.0. This establishes an expected maximum net water usage for the carbon capture plant, and 
amount of water available for trade with the HOLCIM cement plant. For any case, the amount of raw 
water drawn from the intake would remain constant, while varying the quantity of water forwarded from 
the cement plant to meet the carbon capture plant demands. During the FEED stage, empirical water data 
and cement plant quality requirements will be validated, and equipment selection will be optimized to 
reduce operational expenses to the fullest extent possible.  

Table 4 - Summary of carbon capture plant demand and return to cement plant for select tower COC operating cases 

Tower Operating COC Carbon Capture Plant 
Demand (gpm) 

Return Water 
Amount (gpm) 

3.0 3835 1553 

5.0 3266 985 



 
 

 Page 28 
 

8.0 3022 741 

 

Site ambient conditions, reduction in power demand and to reduce overall footprint led he study team to 
limit the use of air-cooled heat exchangers for heat rejection. A single multi-cell cooling tower was 
selected for the study. This allowed the net water usage for the carbon capture plant to be established 
and compared to the available water from the local water district. The water mass balance was developed 
with a single cooling tower operating at a COC of 3.0, which resulted in a net water usage of 3835 gpm for 
the carbon capture plant.  

Additional assumptions resulted in limiting the amount of makeup water treatment equipment required 
for the carbon capture plant. The water has sufficient hardness and alkalinity such that it is not corrosive, 
as well as limited chlorides such that carbon steel is an acceptable piping material. Iron, manganese, solids, 
and organics are suitable for direct feed to the demineralized water treatment ion exchange process 
without extensive pre-treatment, and other constituents are limited to within EPA National Primary 
Drinking Water Regulations. The water is suitable for service/fire water use without any treatment, except 
for a small hypochlorite feed to prevent biological fouling throughout the service/fire water system. 
During the FEED stage, it will be imperative to assess all constituents of planned water intake sources and 
condensed water streams, and to ensure all constituents meet the potable and demineralized water 
minimum requirements, to solidify the design of water treatment equipment.  

It is assumed that potable water treatment will not be required. The potable water at TP-8 is assumed to 
meet EPA National Primary Drinking Water Regulations.  

Primary consumers of demineralized water will be the hydrogen electrolysis process, auxiliary boiler 
makeup, and TEG gas saturator. Quality requirements will be defined for each user during the FEED stage. 
High-quality makeup to limit boiler blowdown to 1% of the steaming rate minimizes water losses and is 
considered sufficient quality for the electrolysis process. Hence, water quality requirements for these 
users will be per EPRI “Comprehensive Cycle Chemistry Guidelines for Combined Cycle/Heat Recovery 
Steam Generators (HRSGs)”, 2013, as follows:  

Table 5 - Chemical composition criteria for demineralized water 

Parameter Value 

Sodium ≤ 2 ppb 

Sulfate ≤ 2 ppb 

Chloride ≤ 2 ppb 

Silica ≤ 10 ppb 

Total Organic Carbon ≤ 100 ppb 

Specific Conductivity ≤ 0.1 µS/cm 

 



 
 

 Page 29 
 

The low total dissolved solids (TDS) in the supply water makes ion exchange a good candidate for removing 
constituents to these levels. Upstream cartridge filters and granular activated carbon vessels will remove 
any small amounts of solids and organics. To minimize capital expenditures, the cartridge filters, granular 
activated carbon, and ion exchange vessels will be located on a single portable trailer and switched with 
a replacement trailer when the ion exchange resin is exhausted.  

FEL-2 design divided the carbon capture plant condensate into two (2) categories, each requiring different 
levels of treatment. High purity (clean) condensate from the RAM, product gas separators, and 
compression train are collected in a common condensate tank. FEL-2 has assumed the Direct Contact 
Cooler (DCC) condensate will contain metals and particulates from the flue gas. These contaminants will 
require different treatment operations compared to the clean condensate. Keeping the condensate 
streams separate will protect the clean condensate from unnecessary contaminants expected in the DCC 
condensate stream, simplifying the treatment to a polishing style treatment. Polishing of the clean 
condensate will be required to remove contaminants, making it suitable for return to the auxiliary boiler 
and minimizing wastewater discharge and subsequent makeup treatment.  

The primary contaminants of concern are carbon dioxide, alkalinity, organics, iron, hardness, and free 
mineral acidity. A majority of the carbon dioxide will be removed upstream of the condensate treatment 
via a mechanical degasification process. The condensate will subsequently pass through a cartridge filter 
followed by a three (3) or four (4) bed ion exchange process. To minimize capital costs, the cartridge filters 
and ion exchange vessels will be mounted on portable trailers and switched with replacement trailers 
when the resin is exhausted. Depending on the flow rates that will be validated in the next FEED stage, 
two (2) or three (3) service trailers may be required at one time. 

Under the assumption that the DCC condensate will have high levels of metals and particulates, FEL-2 
analysis led to direct DCC blowdown to the Wastewater Equalization Tank, where it will be combined with 
cooling tower blowdown and treated prior to being sent to the cement plant. The Wastewater Treatment 
System (WWT) is comprised of softening clarifiers, a thickener, a filter press, intermediate sumps for 
recycle and associated solid and liquid chemical feeds. A softening clarifier was selected due to elevated 
hardness levels in the cooling tower blowdown. It is also expected that some of the metals carried over 
from the DCC will be converted into solid metal compounds in the softening clarifier and be precipitated 
out with the softened sludge. The thickener further increases the solids content of the softening clarifier 
underflow, overflow of which is recycled back to the clarifiers. A filter press will be required as a final 
dewatering step for the thickened sludge. The filter press cake will be collected in a dumpster for off-site 
disposal, while filter press filtrate will be collected and recycled.  

Another key difference between the FEL-1 and FEL-2 designs is that the DCC condensate is not being 
recovered for demineralized water. This is due to the level of processing required to convert DCC 
condensate to demineralized water. While treatment of the service water by ion exchange trailer remains 
the favourable candidate for the demineralized water treatment system, additional trailer(s) will be 
required to maintain the necessary amount of makeup flow to the demineralized water storage tank.   

Figure 8 provides an overview of the carbon capture plant water systems. This drawing assumes that a 
cooling tower is used for plant heat rejection. If water were not available, water-to-air heat exchangers 
or a hybrid system would have been required to cool the process streams.



 
 

 Page 30 
 

 
Figure 8 - Water Mass Balance Process Flow Diagram



 
 

 Page 31 
 

Process Modeling  

3D process modeling for FEL-1 was not extensive. Some 3D models were generated to establish spacing 
and pipe lengths for the estimate. In FEL-2, the plot plan (Appendix D) and site plan (Appendix E-3) were 
iterated multiple times to optimize pipe routing in the plant, reduce civil cut and fill volumes, and provide 
more economical equipment arrangements. 3D modeling of the pipe rack in FEL-2 was also used to 
optimize flue gas duct and rack steel quantities. Below are a few examples of the layout improvements 
generated during FEL-2. 

 

Figure 9 - Carbon capture plant layout, optimized during FEL-2 

  



 
 

 Page 32 
 

The following steel models are preliminary and created for the estimate.  The final steel structures will be 
integrated into the plant’s final design. 

 

Figure 10 - Rack steel encompassing RAMs. 

All four (4) RAMs will be encompassed by this rectangular steel rack which supports each RAM’s inputs 
and outputs. 

 

Figure 11 - Rack steel encompassing RAMs. 

 



 
 

 Page 33 
 

 

Figure 12 - Steel rack carrying flue gas ductwork from cement plant (right side of image) to the higher elevation carbon capture 
plant area (left side of image) 

The basic modeling within SmartPlant completed for FEL-2 was intended for estimators and engineers to 
conceptualize the carbon capture plant and highlight aspects that require attention and assist with the 
development of material takeoffs. Further 3D model development will be performed in the FEED and 
detail design phases of the project. 

Battery Limits 

A preliminary process technology package was completed that includes deliverables for the Inside Battery 
Limits (ISBL) and Outside Battery Limits (OSBL) and deliverables will be further refined during the FEED 
study. 

● ISBL is defined as all equipment and associated components (piping, etc.) that act upon the 
primary feed stream of a process. ISBL is functional-based and refers to equipment and other 
components that are solely dedicated to a single process whether or not the equipment is 
physically located within the geographical boundaries of the unit.   

OSBL is defined as utilities, common facilities, and other equipment and components not included in the 
ISBL definition. OSBL refers to systems (equipment pieces and associated components) that support 
several units. Typical OSBL equipment includes cooling towers, water facilities, tanks farms, etc. The 
overall site arrangement will be outlined on the plot plan, including all major equipment, the existing 
plant, tie-in points, and site roadways. The basic battery limits of the carbon capture plant for the scope 
of this study are shown in Figure 13 below.  



 
 

 Page 34 
 

 

Figure 13 - Carbon capture plant battery limits. 

Subtask 3.2 – Process Inside Battery Limit (ISBL) 
Process Description 

The Svante process is an intensified thermal swing adsorption (TSA) process that uses a patented 
architecture of structured adsorbent and a novel cycle design and embodiment to economically capture 
CO₂ from industrial flue gas streams. The process cycle has three (3) major steps: adsorption, 
regeneration, and conditioning. 

Additionally, the inlet flue gas requires conditioning. The flue gas temperature must be adjusted for the 
adsorbent to be most efficient. This heat removal is normally achieved through a Direct Contact Cooler 
(DCC) which will also scrub some contaminants from the flue gas. 

Adsorbent 
Svante has developed a unique Metal Organic Framework (MOF) sorbent designated as CALF-20. This 
sorbent has high CO2 adsorption capacity, high CO2/N2 adsorption selectivity, fast kinetics, high water 
tolerance, low regeneration energy and high tolerance to SOx, NOx and O2, which makes it ideal for 
cement applications. A recent publication at GHG-15 in Abu Dhabi on the development and testing of this 
novel MOF sorbent CALF-20 material at HOLCIM Richmond cement plant in British Colombia, Canada, is 
available in Appendix E-1. 

Process Cycle 
The Svante VeloxoTherm™ process consists of a series of steps which include: passing flue gas, 
regenerating steam, and conditioning air through the structured adsorbent beds in a specific order. This 